EFFECTIVE SERIAL NO. 370400-076-DW-5-93

OWNERS MANUAL
ECONOTONII/IIR

REVISION 1/95
PART NO. 999938

SERIAL NO,

AUTO CRANE COMPANY

PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918) 836-0463, TELEX 158108 RAMSEY TUL
SALES FAX (918) 438-6688 SERVICE FAX (918) 834-5979



A A WARNINGS A

READ THIS PAGE!

WARNING! Federal law (49 cfr part 571) requires that the Final Stage Manufacturer
of a vehicle certify that the vehicle complies with all applicable federal regulations. Any
modifications performed on the vehicle prior to the final stage are also considered
intermediate stage manufacturing and must be certified as to compliance. The installer
of this crane and body is considered one of the manufacturers of the vehicle. As such a
manufacturer, the installer is responsible for compliance with all applicable federal and
state regulations, and is required to certify that the vehicle is in compliance.

WARNING! It is the further responsibility of the installer to comply with the OSHA
Truck Crane Stability Requirements as specified by 29 CFR part 1910.180 (C) (1).

WARNING! NEVER OPERATE THE CRANE NEAR ELECTRICAL

POWER LINES! Auto Crane Company recommends that a crane never be moved any
closer than 10 feet (3.05m) from power lines at any point. SEE DANGER DECAL (P/N
040529) in this Owner's Manual.

WARNING! NEVER. .....urrrranee.

EXCEED load chart capacities (centerline of rotation to hoist hook).
« un-reel last 5 wraps of cable from drum!
wrap cable around load!
« attempt to lift or drag a load from the side! The boom can fail far below its' rated capacity.
- weld, modify, or use unauthorized components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may result.
place a chain link on the tip of the hook and try to lift a load!
+ use a sling bar or anything larger than the hook throat that could prevent the hook latch
from closing, thus negating the safety feature!
+ hold on any pendant Select Switch that will cause unsafe operating conditions!

WARNING! In using a hook with latch, ALWAYS make sure that the hook throat is
closed before lifting a load! Proper attention and common sense applied to the use of the hoist
hook and various slings will prevent possible damage to material being hoisted and may prevent
injury to personnel.

WARNING! Failure to correctly plumb and wire crane can cause inadvertent operation and
damage to crane and/or personnel!

WARNING! Auto Crane Company remote controlled, stiff boom cranes are not designed or
intended to be used for any applications involving the lifting or moving of personnel.

WARNING! ALWAYS operate the crane in compliance with the foad capacity chart.
Do not use the overload shutdown device to determine maximum rated loads, if your crane is
equipped with this type of device. '

3/96



ECONO-TON O SERIES - OWNER'S MANUAL

TABLE OF CONTENTS
1 INTRODUCTION ......ccccoiiiiiiimiiiiiiiiiriiiii e e e, 1-1.0.0
2 MAINTENANCE OF BATTERIES ..........ccoooomiiiiiiiiinnaininanne. 1-5.0.0
3 SAFETYDECALSECTION ........ccocvmiiiiiiiiiniinininiiieeneni 2-1.0.0
4 INSTALLATION .......ccoiiiiiiiiiiiiinieneniiiiiiiieeeen e eecinnes 2-5.0.0
5 GENERALASSEMBLY .......ccoouniiiiiininiiiniiiiiaiiieerine, 3-1.0.0
6 HOIST ACTUATOR ASSEMBLY .........ceoiiiiiieiieiieiiniineninanns 4-1.0.0
7 ELECTRICAL SECTION .........ccoooiiiiiiniiiiiiiiiiiii e, 5-1.0.0
8 MAINTENANCE .......cccoiiiiiiiiiiiii it e 6-1.0.0
9 LOAD CHART ....ootviiiniiiiiiiaeit e eeaee et 7-2.0.0
10 GENERAL DIMENSIONS ..........cccoviiemiiiiiiiiiiieiiiiianiiiine, §-1.0.0
11 JACKLEG ....evviieieiiae e e oot 9-2.0.0
12 BCONO-TONIR  SECTION .........ccoooviiiiiiniininniiaiinanaans, 10-1.0.0
13 LOAD CHART .......cccoiiiiiiiiiiiiiiiiiiiiii i, 13-2.0.0
14 WARRANTY ......ooiveoveoseo oo eeeeeeeoeeeeesee e LAST PAGE

Revision 195



INTRODUCTION
ECONO-TONII/II R

AutoCrancproductsarcdesignedtoprovidemanyycars
of safe, trouble-free, dependable service whea properly used
and maintained

To assist you in obtaining the best service from your
crane and to avoid untimely crane and/or vehicle failure, this
manual provides the following operating and service
mstrucuons Itis speuﬁcally recommended that all operating

Auto crane products. It is highly recommended that crane
owners, equipment managers and supervisors also read this
manual,

Auto Crane has incorporated several safety features in the
Econo-Ton I series for your protection The material and
electrical systems were designed to minimize weight and
lengthen durability.

For your convenience the overall dimensions of the
Econo-Ton II series crane are on the General Dimension
Drawing. Maximum turning radius is shown on the drawing as
a distance from the center line of the crane rotation to the
outside edge of the winch and on the power rotation model, the
outside edge of the rotation motor .

Remember, the cranc adds weight to the vehicle. Adding
weight may change the driving and riding characteristics of the
vehicle unless the appropriate overload spring(s) are installed
on the truck. The payload of the vchicle is reduced by the
weight of the crane. The operator should exercise care when
loading the vehicle. Distributing the payload on the vehicle
evenly will greatly improve the duving and riding
characteristics of the vehicle.

The Econo-Ton II series cranes are attached directly to
your 12 volt truck electrical systern. The power cable and
retaining clips are included with the crane. A typical power
cable mounting and hookup is shown on page 2-3.0.0. The
performance of your new crane depends on the truck electrical
svstem. The use of the low maintenance battery is not
recommended for use on any Auto Crane product The
recomumended alternator and battery that will give the longest
life with the most useful duty cyclc is a 60 amp. alternator with
& 120 minute reserve capacity, deep cycle battery. These
specifications should be considered minimum.

Auto Crane Company issues a limited
warranty certificate with each unit sold.
See last page for warranty policy.

1-1.0.0

It has always been Auto Crane Company policy to handle
all warranty claims we receive as promptly as possible. If a
warranty claim involves discrepant material or workmanchip,
Auto Crape will take immediate comrective action. It is
understandable that Auto Crane company cannot assume
responsibility of liability when it is cbvious that our products
have been abused, mis-used, overloaded or otherwise damaged
by inexperienced persoms trying to operate the equipment
without reading the manual.

Auto Crane will not assume responsibiiity or
liability for any modifications or changes made to
unit, or instaliation of component parts done without
authorization.

Auto Crane maintains a strong distributor network and a
Imowledgeable Customer Service Depariment. In most cases,
an equipment problem is solved via phone conversation with
our customer service depaniment, The customer service
department also has the gbility to bring a local distributor, a
regional sales manager, or a factory serviceman into the
solution of an equipment problem. If, through ro fault of Auto
cranc company, it is necessary to send an experienced factory
serviceman on 8 field service call, the rates stated in the Auto
Crane Distribuior’s Flat Rate Manual will apply.

Auto Crane Company's extensive Research and
Development Program allow our customers to use the best
equipment on the market Our Engineering Staff and our
knowledgeable sales people, are always available to our
customers in solving crane and winch-type application
problems. When in doubt, call the Auto Crane factory.
DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this mammal,
we recommend that you consult your nearest Auto Crane

Distributor. Our distributors sell authorized parts and have
service departments that can solve almost any needed repair.
.

NOTE: THIS MANUAL SHOULD REMAIN
WITH THE CRANE AT ALL TIMES.

This manual does not cover all maintenance, operating, or
repair instructions pertinent to all possible situations, If you
require additional information, please contact the Auto Crane
Company at the following telephone number: (918) 438-2760,
The information contained in the manual is in effect at the time
of this printing. Auto Crane Company reserves the right to
update this material without notice or obligation.

Revision 1/95



-—- IMPORTANT ---
SAFETY TIPS AND PRECAUTIONS

. Make certain the vehicle meets minimum chassis

requirements. (These requirements do not guarantee
unit stability)

.Make certain the crane is installed per factory

specifications. Contact your local Distributor or the
Auto Crane factory if any questions arise.

. Keep the vehicle in as level a position as possible while

loading or unloading.

.ALWAYS set the vehicle emergency brake before

beginning crane operations.

. ALWAYS use outriggers from vehicle to the ground

during crane operation. Make sure they are firmly
positionad on solid footings.

. All load ratings are based on crane capacity. NOT

truck/crane stability.

. Keep objects and personnel clear of crane path during

operation.

8. Keep hoist cable pulled tight at all times.

10,
L1

12

-

13.

14

15

. REMEMBER in lifting a heavy load, the weight can

create enough tipping moment to overturn the vehicle.
ALWAYS keep load as close to gronnd as possible.
Qil gears as required.

Periodic adjustment of hoist worm brake may be
required (see automatic safety brake drawing in this
manuat},

Hydraulic hoses need to be inspected frequently for
signs of deterioration, and be replaced as required.

1 The hoist hook is an important item that an operator

should consider and use properly. It should be checked
on a daily basis for distortion or cracks.

ALWAYS store outriggers before road travel.

16.NEVER OFPFERATE THE CRANE

17.
18.
15.

20.NEVER

21.

22.

25,

NEAR
ELECTRICAL. POWER LINES! Auto Crane
Company recommends that a crane never be moved
any closer than 10 feet (3.05m) from power fines at any
point. SEE DANGER DECAL (P/N 040529) in this
Owner's Manual.

NEVER un-reel last 5 wraps of cable from drum!
NEVER wrap cable around load!

NEVER attempi to lift or drag a load from the side!
‘The boom can fail far below its' rated capacity.

weld, modify, or use unauthorized
components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may
result.

NEVER piace a chain link on the tip of the hook and
try to lift a load!

NEVER use a sling bar or anything larger than the
hook throat that could prevent the hook latch from
closing, thus negating the safety feature!

.In using a hook with latch, ALWAYS insure thal the

hook throat is closed before lifting a load! Proper
attention and common sense applied to the use of the
hoist hook and wvarious slings will prevent possible
damage to material being hoisted and may prevent
injury to personnel.

.NEVER hold any pendant Select Switch on that will

cause unsafe operating conditions!

NEVER EXCEED load chart capacities (centerline of
rotation to hoist hook).

REVISEDN 3596



-~ IMPORTANT ---

OPERATION OF UNIT
Econo-Ton II Series

1. Make sure this manual has been thoroughly read by all
crane operating personnel and supervisors.

2. A routine inspection of the crane should be mandatory
before each operating day. Any defects should be
corrected immediately.

3. At 2 job site the vehicle should be positioned so that
the crane can adequately reach the load within the
rated capacity (centerline of rotation to hoist hook).

4. Keep the vehicle as level as possible during operation.

5. For electric cranes, engage emergency brake and
leave ignition on with transmission in neutral (or in
park for automatic transmissions). For Auto Crane
units requiring battery and hydraulic operation, engage
emergency brake, place gear selector in neutral, press
clutch, activate PTO, release clutch and after hydraulic
fluid is warm, set throttle control to proper engine
speed.

6. Always use outriggers from the truck to the ground.
Be sure these are firm and adequately positioned.
When rotating, keep load as low to the ground as
possible,

7. Remove pendant contro] from cab or storage area. On
smaller units, plug pendant into receptacle on crane.
On larger units, remove pendant control from guard
and unwrap cable from boom. Do not operate crane
unti! cable is unwound completely. On all cranes,

detach hook from dead man. Crane is now ready for
operation.

8. Always boom up before rotating so the boom will clear
the required boom support.

9. When extending the boom, always maintain clearance
between the boom crown and the traveling bleck or
hoist hook.

10. Always observe safe and practical operation to avoid
possible accidents. Refer to Safety Tips and
Precautions.

11. After completing lifting operations, return the boom to
stowed position on the boom support.  Awvoid
unneeded pressure on the boom support.

12. Store pendant control on proper location (in cab or on
crane).

13. Return outriggers to stowed position, Make sure they
are pinned in place or jacklegs are returned to
compartment,

14. Check work area for any tools or equipment not
stored.

15. Report any unusual occurrence during crane operation
that may indicate required maintenance or repair.

16. NEVER use two cranes to support a load too large for
either crane.

17. Spray all electrical equipment with a protective coating
to help eliminate rust and corrosion.

REVISED 1/95

1-3.0.0



LIFE OF WIRELINE

So many variable factors can cause the de- Auto Crane units, 2700 pound rating to

terioration of wire line cable that it is not
possible to determine a definite life expec-
tancy. Some of these factors are:

- 1. Load being handled
2. Corrosive conditions
3. Maiﬁtenance of the unit

A.Keep the sheaves turning freely

B.Maintain tension on cable to in-
sure proper spooling

C.Avoid kinks in cable

D.Avoid abrasive action and con-
tact with sharp corners

4. Frequency of use

3200 pound rating use 7/32 inch diameter
galvanized pre-formed 7 x 19 aircraft cable.
This cable has a working strength, when
new, of 5600 pounds. It is recommended
when 1600 pound loads are exceeded to
use a two part line with a traveling block.
This will ensure a 3.5 to 1 safety factor
when the cable is new.

Keeping the above factor of safety in mind
and knowing the kind of loads that will be
handled, the user can determine by in-

spection of the cable as to when it should
be replaced.

items to look for while inspecting the ca-
bles are:

1. Broken strands
2. Kinks and flattened sections

3. Corrosion and abrasion

Revision 12/54

1-4.0.0



NOTES




MAINTENANCE OF BATTERIES

Maintenance of Auto Crane unit batteries
- differs very little from the generally pre-
scribed maintenance of any lead acid bat-
tery. Ail batteries must be kept properly
charged, properly filled with water and
- relatively clean.

Keep Properly Charged

Many things affect the proper charge to a
battery, such as:

1 Regulator settings

2 Proper tightness of belts on the alterna-
tor or generator

3 Good, clean connections of all cables
and wires at the following places:

A.Battery

B.Reguiator

C.Starting motor

D.Alternator or generator

E.Ground connections (most important)

It is of extreme importance to keep the bat-
tery as fully charged as possible without
overcharging, especially when vehicles
are left outside for extended periods in ex-
tremely cold climates. A battery can
freeze. Freezing points for various spe-
cific gravities of acid are as foliows:

Specific Gravity  Freezing Temp.

{Corrected to 80°F) Degrees F.
1.280 -90°F
1.250 -82°F
1.200 -16°F
1.15 5°F
1.100 19°F

1-6.0.0

As shown, a half-charged battery (about
1.200 specific gravity) cannot stand for any
length of time at 20°F or it will freeze.

The main reason for keeping the battery as
fully charged as possible without over-
charging is to ensure that power is avail-
able even though the vehicle has been
standing for some time.

Keep Properly Filled with Water

The battery should always be properly
filled with water. If the electrolyte level is
allowed to fall below the top of the plates,
the results become threefold:

1 The exposed portion of the plate will be-
come sulfated.

2 The portion of the plate exposed is not
usable.

3 That portion of the acid remaining be-
comes more concentrated and may
cause more rapid deterioration of the re-
maining parts of the battery.

Keep A Relatively Clean Battery

The battery should be kept ciean. Batier-
ies filled with acid and which are not in
use self-discharge to a limited degree be-
cause of the nature of the materials within
the battery. If dirt is allowed to collect on
the top of the battery (and this dirt absorbs
moisture) an eiectrical path can be set up
between the various terminals of the bat-
tery and the ground. Once such a path
has been established, the self-discharge of
the battery is accelerated. This also accel-
erates corrosion of the battery cables at
the terminals.

Revision 12184



MAINTENANCE OF BATTERIES

Periodic Maintenance is Needed.

A definite program of periodic mainte-
nance of all batteries shoulid be conducted
on a regular basis. Periodic maintenance
includes:

1 Checking belts for tightness on the
charging equipment

2 Checking battery electrolyte levels
3 Checking cables for good connections

4 Cleaning where corrosion is apparent

When corrosion is cleaned off, the cable
terminals and baftery terminals should be
coated with a light coating of petroleum
jeily before they are replaced. When termi-
nals are cleaned the top of the battery
should be cleaned with a mild solution of
soda water.

Low Maintenance Batteries
(Maintenance Free)

Low maintenance batteries shouid not be
used on Auto Cranes or trucks equipped
with Auto Cranes. The batteries are not
designed for “deep™ discharge.

Testing Your Battery

If the condition of the battery is in ques-
tion, it shouid be removed from the vehi-
cle, taken to the shop, and allowed to
reach room femperature, it shouid then be
recharged until specific gravity readings
are unchanged over three readings taken
at one-half hour intervais. If the specific
gravity readings are fairly uniform, the bat-

1-6.0.1

tery should be checked with a high rate
tester. Use the tester in accordance with
the manufacturer's instructions. The high
rate tester is the best method to test a
questionable battery.

If, after charging, it is noted that the spe-
cific gravity reading of one cell is 30 points
less than any of the other cells, it may be
assumed that the cell is bad and that the
battery should be replaced. If all cells are
uniform but not up to full charge, a low
rate of charge should be attempted for an
extended time. This usually will recover a
badly sulfated battery.

Replacing a Battery

If it is necessary to replace a battery, and a
dry charge battery is used, the following
procedure applies:

1 Fill the battery with electrolyte of the
proper specific gravity.

2 Place the battery on charge according
to the manufacturer's instructions.

It is essential that the second step above
be followed to ensure that the battery go-
ing on the vehicle is fully charged.

It is also very important that the battery
hold-downs be checked periodically to en-
sure that the batteries are properiy posi-
tioned to avoid vibration problems,
breakage of cables or terminals. Care
must be taken to avoid cracking or break-
ing containers or covers by tightening
hold-down fixtures excessively. They also
must not be so loose that breakage results
from a hold-down that is too loose .

Revision 12/94



SAFETY DECAL SECTION
ECONO-TON I

PART NO.: 040579
DECAL: OPERATION INSTRUCTIONS
FUNCTION: {To inform the operator of the
proper procedure to follow
for safe operation of the
crane.
USED ON: Econo-Ton Il & All Cranes
QUANTITY: |2
PLACEMENT: |Pedestal, Back Side
IPARTNO.: | 040580
IDECAL: OPERATOR TRAINING
FUNCTION: |To inform the operator of the
need to receive proper training
before using the crane.
I[USED ON: Econo-Ton Il & All Cranes
QUANTITY: |1
IPLACEMENT: |Pedestal, Back Side

2-1.0.0

FIG. 1.

FIG. 2.

ACAUTION

1. WSPECT VEHICLE AND CRANE INCLUDING
OPERATION, PRIDR TO USE DARY,

2 DO NOT USE THIS EDUPMENT EXCIPT ON
SOUD, LEVEL SURFACE WiTH OUTRIGGERS
PROPERLY EXTENDED AND CRANE MOUNTED
OM FACTORY-RECOMMENDED TRLICK.

X BEFORE OPERATING THE CRANE, REFER TO
MAXHMM LOAD {CAPACITY) CHART ON CRANE
FOR OPERATING {LOAD) LBATATIONS

4. OPERATE ALL CONTROLS SLOWAY AND
SMOOTHLY,

5 KEEP LOAD UNDER BOOM TP. DO NOT SDE
LOAD BODM OR DRAG LOADS. AVOID FREE
SWINGING LOADS.

€& DO NOT OPERATE, WALK OR STAND BENEATH
BOOM DR A SUSPENDED LOAD.

7. KEEP AT LEAST 5 WRAPS OF LOADUNE ON
HOGT ORGM.

A FOR TRAVELING, BOOW AND OUTRIGGERS
WUST BE IN THE STOWED POSITION.

9. ALL REMOVABLE PENDANTS wusT BE STORED
™ CAE OR TOOL COMPARTMENT WHEN CRANE
1S NOT N USL

PN 040579

AN UNTRAINED OPERATOR
SUBXECTS HMSELF AND
OTHERS TQ

DEATH OR SERIOUS INJURY

1.} YOU MUST HAVE BLCEN TRAINED N
THE OPERATION OF THIS CRANE. AND

2.) YOU MUST KNOW AND FOLEOW THE
SAFETY AND OPERATING
RECOMMENDATIONS CONTAINED 1M

: THE MANUFACTURER'S MARUAL,

I YOUR EMPLOYER'S WORK RULES

AND APPLICABLE GOVERMMEWT

' REGULATIONS.
! -
!

Revision 1/95



SAFETY DECAL SECTION
ECONO-TON I

PART NO.: 040630 %
7 7 7

DECAL: STAY CLEAR OF LOAD /s 72
[FUNCTION:  [To inform the operator of e /

the hazzard of proximity or

contact with the crane load STAY CLEAR OF LOAD

: during operation. AT ALL TIMES

[USED ON: Econo-Ton 1l & All cranes P/N 040630
lQuaNTITY: |2
PLACEMENT: |Side of Traveling Block FIG. 3.

PART NO.: 370125
DECAL: _ |WARNING 110 V.A.C. AWARNING

[FUNCTION: {To warn operator of possible

shock hazzard if the unit is not in- ECONO-TON Il 110 V.AC.
stalled and operated properly. : 1. 110 VOLT A.C. POWER
USE THREE PRONG
USEDON: [Econo-Tonlii 110 Volt AC GROUNDED OQUTLET.
QUANTITY: |1 2. THE G.F.C.I. (GROUND
FAULT CIRCUIT INTER-

[PLACEMENT |Back of Pedestal E RUPTER) MUST BE
: USED WITH THE 110
VOLT A.C. UNIT.

3. DO NOT USE THE 110
VOLT A.C. UNIT NEAR
WATER, WATER PIPES,
OR IN DAMP AREAS-
KEEP UNIT DRY.

FIG. 4.

A/N 370128

2-1.0.1 Revision 1/85



SERIAL NO.

(8) ALSO OPP. SIDE

ALSO OPP, SIDE

NOTICE} |
, 'IF CRANE IS REPAINTED, ALL WARNING
A DECALS SHOULD BE REPLACED.
110V 2
MODELS ONLY [ \@ EACH SIDE

11 ] ALSO OPP. SIDE
-

' COMPLETE DECAL KITS
= COMPLETE DECAL_Ki

@/ 370065, ECONO-TON Ii, STD. BOOM

370066, ECONO—~TON 1I, 7 BOOM
\ 370067, ECONO—TON 1I, 110V STD. BOOM

370068, ECONO—TON II, 110V 7° BOOM

IEM QIY PART NO.  DESCRIPTION

1 1 330622 DECAL, SERIAL NO.
2 1 370053 DECAL, LOAD CHART, STD. BOOM
3 1 370054 DECAL, LOAD CHART, 7° BOOM
4 1 040580 DECAL, DANGER
5 2 040579 DECAL, CAUTION
6 4 040619 DECAL, AUTO CRANE
7 2 370018 DECAL, ECONO-TON 1t
8 2 040630 DECAL, DANGER
o 2 040620 DECAL, STRIPING (3° EACH SIDE)
10 2 040620 DECAL, STRIPING (4" EACH SIDE)
11 1 370125 DECAL, 110 YOLT

AW—104

ECONO~TON H DECALS

2-2.0.0 R 1/95



12) TALL
ALSO OPP. SIDE

SERIAL NO. 11
O
10\“
o 10) ALSO OPP. SIDE
o 9 =
ALSO OPP, SIDE
NOTICE! |
IF CRANE IS REPAINTED, ALL WARNING
A DECALS SHOULD BE REPLACED.
J(8) eacH sie |
caumery
(7)) ALsO oPP. SIDE
DANGER
o ®
e COMPLET] KITS
) (3) 370069, ECONO-TON IR, STD. BOOM,
(%) & HIGH SPEED WINCH
370070, ECONO-TON IR, 7' BOOM &
(5) HIGH SPEED WINCH
370071, ECONO-TON iR, STD. BOOM

t ’ 370072, ECONO-TON IIR, 7° BOOM

IIEM QIY  PART NQ, DESCRIPTION
1 1 330622 DECAL, SERIAL NO.
2 1 370055 DECAL, LOAD CHART, STD. BOOM
3 1 370056 DECAL, LOAD CHART, STD. BOOM, H.S. WINCH
4 1 370057 DECAL, LOAD CHART, 7° BOOM
5 1 370083 DECAL, LOAD CHART, 7' BOOM, H.S. WINCH
6 1 040580 DECAL, DANGER
7 2 040579 DECAL, CAUTION
8 4 040619 DECAL, AUTO CRANE
9 2 370512 DECAL, ECONO—TON IR
10 2 040830 DECAL, DANGER
11 2 040820 DECAL, STRIPING (3' EACH SIDE)
12 2 040620 DECAL, STRIPING (4’ EACH SIDE)
AW—094

ECONO-TON IIR DECALS

2-2.1.0 R 1/95



0'0'e-e

AlARLA e 1. DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL CABLE, 1
AND BUSHING WHICH IS FURNISHED ON CABLE, AS SHOWN.
WRAP ELECTRICAL TAPE AROUND CABLE SO IT WILL FIT
BUSHING SNUG.
2. RUN CABLE INSIDE CHASSIS FRAMETOSTARTER SOLENOID
BATTERY CONNECTION. LOCATE CABLE SO THAT IT WILL
BE PROTECTED, AVOID SHARP EDGES. INSTALLTHE NO. 838
FRAME CLiPS TO HOLD CABLE SECURELY IN PLACE. IF
SURPLUS CABLE EXISTS THE CABLE CAN BE CUT OFF, AND
EXTRA TERMINAL FURNISHED WITH CABLE INSTALLED.
3. REMOVE NUT ON SOLENOID BATTERY TERMINAL POST,
INSTALL CRANE POWER CABLE, REPLACE NUT AND
TIGHTEN. '
i 4. IF THE BATTERY IS GROUNDED TO THE ENGINE IT MAY BE
‘ NECESSARYTCADDANADDITIONALGROUND CABLE FROM
AEF: 1500 SHOWN 8 ) THE ENGINE TO THE CHASSIS FRAME IN ORDER TO OBTAIN
MAXIMUM POWER AT CRANE. THE CRANE SHOULD BE
\ GROUNDED TO THE CHASSIS FRAME. THIS IS USUALLY
5 0 -:-—-___,——-_ = \_ ACCOMPLISHED THROUGH THE MOUNTING BRACKET.
o i I - g,
= N Ry 1
! l . ' j - T~——BaTTERY 1
=== -@ |t b 32kt O s T {REF.) 1
POSITIVE POLE
STARTER SOLENOID
NO. 602006 BATTERY
CABLE ASSEMBLY
oRILL Ig FROM CRANE UNIT
THRU FLOOR.
< STARTER
NO. BB-50 'NSULATOR
BUSHING ON CABLE i
ASSEMBLY. T~ GROUND FROM MOTOR
TO CHASSIS FRAME.
CHASSIS
FRAME .
| | viemfos]  eamiwo ] DESCHIPTION
NUT — NO. 838 QuANTITY LIST UF MATERIAL
PS 6 UNLESS OTHERAWISE NOTED ALy [OfAWH Y
FURNISHED omibors AnE et AT N COMPnNY
BATTERY t,:lf""r..‘s,..,,.:" oAt ""IINSTALLATION-BATTERY CABLE
CABLE

12/84

EDGES DO W01 SLALE FHis

TOLT NANCEE NOT SHOWN ABONT

[TIT] [m’l lnnwmr. )
c

AwW-£018

ARE PEA ANSI Y14 & 19T)

—
1" VISION

THIE PRINT IS THE PROPENT ¥ OF AUTQ CRANE CO WEIGHT

AND MUST HOT BF USED 'N ANY MANNER DETRI

NEXT ASSY MENTAL 7O THEIR INTERESTS

‘ sweEr_l__or _} .




12/84

CAUT ION

MAKE SURE BOOM IS PINNED
IN STORED POSITION AND
ROTATION BRAKE 1S SET
BEFORE ROAD TRAVEL,

.

EESmE =EE s o

e

-

AUTO CRANE COMPANY

P.O. BOX 45548 » TULSA, OKLAHOMA 74145
9260 BROKEN ARROW EXPRESSWAY » 918-627-9475

2-4.0.0




NOTES




ASSEMBLY & INSTALLATION INSTRUCTIONS

ECONO-TON it SERIES

The Econo-Ton Il cranes are shipped in
one major assembly. the following is a
suggested method for installation of the
Econo-Ton I crane:

1 Remove the crane from the packing
crate and locate on the truck bed in the
desired position, checking for proper 4
clearance.

2 }f the floor is made of wood, it may be
desirable to install a 3/8" plate approxi-
mately six to eight inches larger than
the base plate on top of the wooden
deck. If the floor is heavy metal and
ribbed, no metal plate will be required
under the crane base plate. Fillers
should be installed to level the ribbed
floor if required. the crane may now be
placed in position and the base plate
may be used as a template to drill the
mounting holes through the truck bed 7
and additional plates if used. Refer to
Pages 2-6.0.0 and 2-7.0.0 for a typical
installation.

3 Each truck has its own unique mount-
ing difficulties. The mount and addi-
tional bracing shouid be constructed to
the combined crane load of 6500 ft Ibs
and a vertical load of 2000 Ibs will be di-
rected over the largest area possible.
Install a brace which crosses both
frame rails and is bolted to the frame as
shown in the drawing. This brace may
be square tubing and should extend out

2-5.0.0

to both sides of the truck and may be
used as pocket for an outrigger, stabi-
lizer, or jack leg holder. Add others
structural members as required, includ-
ing the back-up assembly which has
been pre-drilled to match the crane
mounting holes. Bolt the crane in place.

Route the long cable (power cable) un-
der the truck and to the positive pole on
the starter solenoid. Tie the power ca-
bles with insulated straps to the truck
frame and other members as required.
Avoid the area of the exhaust system
when routing the cable.

Pin boom in working position.

Attach the removable pendant control
cable and test the crane for power
functions.

With jack legs or outriggers installed,
pick up a load of 2,000 pounds and
manually rotate this load approximately
180° to insure that the crane is suffi-
ciently supported and correctly in-
stalled. Further reinforcement of the
truck bed may be added if required.

Store boom during travel. See page
2-4.0.0 for illustration.

ALWAYS remove pendant when
traveling.

Ravision 186



0092

CHG REVISIONS
LTR DESCRIPTION DATE | APP'D

TRAILING ARM SUPPORT  AND GLssers

VERTICAL
MOUNTING
TUBE
FRAME RAILS 1
- FILLER MATERIAL k
SUPPORT CROSSMEMBER ' 12/84
ITEM|D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL DRAWNFSY
MG AUTO CRANE COMPANY
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE D:;TE‘ 3-84 P.0. BOX 45548  TULSA, OKLAHOMA 74145
SPECIFIED. = 0260 BROKEN ARROW EXPRESSWAY & 918-627-9475
ANGLES . 1/2° TITLE
FRACTIONAL * 1/16 | .XXX £.010 [DATE
REMOVE ALL BURRS AND SHARP - INSTALLATION-ECONQO -TON I
EDGES. DO NOT SCALE THIS ENG, BY
DRAWING.
[ TOLERANCES NOT SHOWN ABOVE  |DATE SCALE SIZE | DRAWING NO. REVISION
- ARE PER ANSI Y14 .5 1973 [ A ]
X THISPRINT IS THE PROPERTY OF AUTO CRANE CO.
WEIGHT
, AND MUST NOT BE USED IN ANY MANNER DETRI- eet_ 4 oF
NEXT ASS'Y | \MENTAL TO THEIR INTERESTS. SHEET or L




AUTO CRANE

3SN 93IMDVr HO4

I uoj-ouorg—uojiof|nysu] |odid4A),

TINNVYHD

13AVHL Qv0d HO4
L 39vd 33S

12/84

2-7.00



NCTES:

1.) BEARING RACE COMES WITH
QUILL ASSEMBLY 370215

2.) LOWER QUILL BEARING 370033
COMES WITH PEDESTAL WELDMENT

AW-370000
ECONO-TON II

3-1.0.0 R 1/95



AW—-370000

ECONO—TON 1II

ITEM QTY. | PART NO. DESCRIPTION
1 1 370216 PEDESTAL WELDMENT

2 1 370027-001 PEDESTAL WELDMENT (TALL)

3 1 370040 LOWER BOOM

4 1 370045 LOWER BOOM (7' BOOM)

5 1 370041 UPPER BOOM

6 1 370046 UPPER BOOM (7' BOOM)

7 1 370215 QUILL ASSEMBLY

8 1 370034 BEARING, RACE (SEE NOTE 1)

9 1 330192 BEARING, BALL

10 1 370033 BEARING, NEEDLE ROLLER (SEE NOTE 2)
N 1 370001 LOCK PIN

12 2 005901 SCREW, HEX HD 1/4—20NC

13 2 020200 WASHER, SP LK 1/4

14 1 370002 LOCK PIN |

15 1 100300 TRAVELING BLOCK

16 1 227401 SHEAVE ASSEMBLY (BEARING ONLY 200100)
17 1 272419 WINCH ASSEMBLY

18 1 370129 PENDANT

19 3 01770 NUT, HEX 1/2—-13NC

20 3 021500 WASHER, SP LK 1/2

21 1 330183 RECEPTACLE MOUNT (SEE AW-014)
22 1 014302 SCREW, HEX HD 3/4-16NF x 7" LG.
23 1 018600 NUT, HEX—LOCK 3/4—16NF

24 1 371048 HANDLE, BRAKE

25 1 272055 GRIP, HANDLE

26 1 370220 SPACER, BRAKE

27 1 370217 WELDMENT, BRAKE BAND

28 1 012200 SCREW, HEX HD 5/8—18NF x 1 3/4 LG.
29 1 018100 NUT, HEX-LOCK 5/8—18NF

30 1 370005 EXTENSION, LOCK PAD

31 1 602005 POWER CABLE (SEE AW-014)

32 1 602006 GROUND CABLE (SEE AW-014)

33 1 01830 NUT, HEX 5/8—1INC

3-1.1.0

R 1/95




1210

NOTES:
1.) BEARING RACE COMES WITH

QUILL ASSEMBLY 370215

2.) LOWER QUILL BEARING 370033
COMES WITH PEDESTAL WELDMENT

AW-370012
ECONO-TON II, 110 VOLT

3-2.0.0 R 1/95



AW—-370012

ECONO-TON II, 110 VOLT

ITEM | QTY. | PART NO. DESCRIPTION

1 1 370216 PEDESTAL WELDMENT

2 1 370027—-001 PEDESTAL WELDMENT (TALL)

3 1 370040 LOWER BOOM

4 1 370045 LOWER BOOM (7° BOOM)

5 1 370041 UPPER BOOM

6 1 370046 UPPER BOOM (7’ BOOM)

7 1 370215 QUILL ASSEMBLY

8 1 370034 BEARING, RACE (SEE NOTE 1)

g 1 330192 BEARING, BALL

10 1 370033 BEARING, NEEDLE ROLLER (SEE NOTE 2)
1 1 370001 LOCK PIN -
12 2 005901 SCREW, HEX HD 1/4—20NC

13 2 020200 WASHER, SP LK 1/4

14 1 370002 LOCK PIN

15 1 100300 TRAVELING BLOCK

16 1 227401 SHEAVE ASSEMBLY (BEARING ONLY 200100)
17 i 370146 WINCH ASSEMBLY

18 1 REF. GROUND FAULT INTERUPTER

19 3 017701 NUT, HEX 1,/2—13NC

20 3 021500 WASHER, SP LK 1/2

21 1 370141 COVER PLATE

22 1 014302 SCREW, HEX HD 3/4—16NF x 77 LG.

23 1 018600 NUT, HEX—LOCK 3/4—16NF

24 1 371048 HANDLE, BRAKE

25 1 272055 GRIP, HANDLE

26 1 370220 SPACER, BRAKE

27 1 370217 WELDMENT, BRAKE BAND

28 1 012200 SCREW, HEX HD 5/8-18NF x 1 3/4 LG.
29 1 018100 NUT, HEX—LOCK 5/8—18NF

30 1 370005 EXTENSION, LOCK PAD

31 2 005401 SCREW, HEX HD 1/4—20NC x 5/8 LG.
32 2 020201 WASHER, LOCK INT 1/4

33 2 015900 NUT, HEX 1/4—20NC

34 1 018301 NUT, HEX 5/8—1INC

3-2.1.0

R 1/95




1.) BEARING RACE COMES WITH
QUILL ASSEMBLY 370215

2.) LOWER QUILL BEARING 370033
COMES WITH PEDESTAL WELDMENT

AW—-370140
ECONO-TON II, 110 VOLT w/ PENDANT

3-3.0.0 R 1/95



AW-370012

ECONO-TON II, 110 VOLT w/ PENDANT

ITEM QTY. | PART NO. DESCRIPTION

1 1 370216 PEDESTAL WELDMENT

2 1 370027-001 PEDESTAL WELDMENT (TALL)

3 1 370040 LOWER BOOM

4 1 370045 LOWER BOOM (7' BOOM)

5 1 370041 UPPER BOOM

6 1 370046 UPPER BOOM (7' BOOM)

7 1 370215 QUILL ASSEMBLY

8 1 370034 BEARING, RACE (SEE NOTE 1)

9 1 330192 BEARING, BALL

10 1 370033 BEARING, NEEDLE ROLLER (SEE NOTE 2)
11 1 370001 LOCK PIN

12 2 005901 SCREW, HEX HD 1/4--20NC

13 2 020200 WASHER, SP LK 1/4

14 1 370002 LOCK PIN

15 1 100300 TRAVELING BLOCK :
16 1 227401 SHEAVE ASSEMBLY (BEARING ONLY 200100)
17 1 370144 WINCH ASSEMBLY

18 1 REF. PENDANT

19 3 N7701 NUT, HEX 1/2—~13NC

20 3 021500 WASHER, SP LK 1/2

21 1 370141 COVER PLATE

22 1 014302 SCREW, HEX HD 3/4—-16NF x 7" LG.

23 1 018600 NUT, HEX—LOCK 3/4—16NF

24 1 371048 HANDLE, BRAKE

25 1 272053 GRIP, HANDLE

26 1 370220 SPACER, BRAKE

27 1 370217 WELDMENT, BRAKE BAND

28 1 012200 SCREW, HEX HD 5/8—18NF x 1 3/4 LG.
29 1 018100 NUT, HEX—LOCK 5/8—18NF

30 1 370005 EXTENSION, LOCK PAD

31 1 REF. GROUND FAULT INTERUPTER

32 2 005401 SCREW, HEX HD 1/4—20NC x 5/8 LG.
33 2 020201 WASHER, LOCK INT 1/4

34 2 015900 NUT, HEX 1/4—20NC

35 1 018301 NUT, HEX 5/8-11INC

3-3.1.0

R 1/95




AW-061
WINCH ASSEMBLY

4-1.0.0

NOTE:

THIS ASSEMBLY IS

FOR PART NUMBERS
272419, 370144,

AND 3701486

R 1/95



AW-061
WINCH ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 1 272500 BEARING HOUSING ASSEMBLY
2 1 272151 PRIMARY DRIVE SHAFT ASSEMBLY
3 2 272152 RETAINING RING
4 2 272153 BUSHING
5 1 272154 GEAR 56 T
6 1 272155 HANDLE ASSEMBLY
7 1 272501 DRIVE SHAFT BEARING HOUSING ASSEMBLY
8 1 272158 INTERMEDIATE DRIVE SHAFT ASSEMBLY
9 1 272159 "E® RING
10 1 272160 BASE
11 1 330011 NUT, HEX 7/16—20NF LOCK
12 1 330012 CLUTCH STUD
13 1 330018 LOCKNUT 1/2
14 7 272502 WASHER
18 1 330015 GEAR ASSEMBLY
186 2 272434 BRAKE SPRING ASSEMBLY
17 5 272162 SCREW, 1/4—20NC x 1 1/16
18 3 272163 SPACER
19 1 272164 FRONT PLATE
20 1 272165 LEVEL WIND PIN
21 1 330019 LEVEL WIND
22 2 330022 NUT, HEX 10—~32NF LOCK
23 1 272433 BRAKE DISC ASSEMBLY
24 1 272170 12 T PINION GEAR
25 1 272171 "E” RING
26 1 272172 BASE SPACER
27 1 272173 REEL SHAFT
28 1 272174 RETAINING RING
29 4 272175 SCREW, 1/4—20NC x 3/4
30 2 272176 WASHER
3 1 272503 REEL ASSEMBLY
32 1 272179 NUT, HEX 1/4—20NC
33 1 272180 ROPE CLAMP
34 1 272504 CARRIAGE BOLT 1/4—20NC x 3/4
35 1 272505 COVER (D.C.)
36 1 272506 COVER (A.C.)
37 1 272507 COVER (A.C. REMOTE)
38 1 272508 COVER PLUG
39 1 330028 CABLE & HOOK (3/16 x 25')
40 2 272435 SPACER
41 2 272436 BRAKE SPRING SPACER
42 2 272437 SCREW, 10—32NF x 1"

4-1.1.0

R 1/95




AW-061
WINCH ASSEMBLY

ITEM QTY. | PART NO. DESCRIPTION
D.C. MOTOR PARTS
43 1 272184 MOTOR ASSEMBLY
AC. MOTOR PARTS
44 1 272495 MOTOR ASSEMBLY
45 1 272498 SWITCH
46 1 272496 STRAIN RELIEF BUSHING
47 1 272497 ELECTRICAL CORD
48 1 272510 SCREW, 8-32NC x 1"
49 1 27251 BRIDGE ASSEMBLY
50 1 272512 LOCKWASHER #8 INT
51 1 272513 NUT, 8-32NC
AC. REMOTE
52 1 272496 STRAIN RELIEF BUSHING
53 1 272514 SWITCH ASSEMBLY
54 1 272515 PLUG ASSEMBLY (FEMALE)
55 1 272516 ELECTRICAL CORD 1/2"
56 1 370142 GROUND FAULT INTERUPTER

4-1.2.0

R 1/95




NOTES




P BLACK GREEN )
WHITE Eﬂ |
+ [’I SWITCH
BRIDGE {[ [} :5]
{I i
5= N KL 5
ACK
_O__/ N A\
o VARISTOR
3 WHITE
o
MOTOR )
BLACK ]
mem | ary fors|  earTno. ] DESCRIPTION
LIST OF MATERIAL
ms o om A Es | AUTO CRANE COMPANY
DIMENSIONS ARE [N INCHES.
TOLERANCES UNLESS OTHERWISE D{£E_7_a7 PO, BOX 580687 » TULSA, OKLAHOMA 74158 0697
SPECIFIED. THKD BY 4707 NORTH MINGO ADAD » 9188360482
ANGLES + w2~ XX £ 040 TITLE
FRACTIONAL £ 116 XXX £ 0%
et Al Regiabr vl [T 'WIRING DIAGRAM, (370146 WINCH
Dnmass DO NOT SCALE THIS NG, 67 1 1 0 VOLT )
AWING.
3 TOLERAN:‘ES NOT SHOWN ABOVE  [paTE SCALE I SIZE I:Dm\mnu NO. i REVISION
- ARE PER ANSI V14.6-1973 i —063 .
cHG DESCAIPTION [ paTE [aero ] TS PAINT S THE PROPENTY OF AUTO CRANE TO.— wnaniy AW-06
2 . AND MUST NOT BE USED IN ANY MANNI : smee 1 oF 1
EI Lre NEVISIONS NEXT ASS'Y | 4ENTAL TO THEIR INTERESTS.

WHITE

!

o~




00Zg

WHITE

[1Fst)

- 1 _CORD
GREEN
BLACK
SWITCH B
ouT
IN
]
3
-+
RED ]
, ]
. Fh ]
nem | ary Jois|  pantno. | DESCRIPTON
LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL Dﬁﬂ“ﬁ' B‘f AUTO CRANE COMPANY
DIMENSIONS ARE IN INCHES. L
TOLERANCES UNLESS OTHERwisE  |Of4E_ 5o P.0. BOX 580697 * TULSA, DKLAHOMA 74158 0687
SPECIFIED, CHKD BY 4707 NORTH MINGO ROAD = 918.836-0461
ANGLES £ 1/2* XX £ 040 TIIL
v s e | a0 foxse "WIRING DIAGRAM, (370144 WINCH) |
EMOVE ALL BURRS SHARP
OOES 50 NOT SCALE THS N T 110 VOLT WITH PENDANT ]
DRAWING.,
TOLERANCES NOT SHOWN ABOVE  [DaTE SCALE SIZE | GRAWING NO. [ REwsion
ARE PER ANSt Y14.5-1973 3 . Aw._.. 62 .
E#‘S DESCRIPTION | paTe | apro | THIS PRINT 15 THE PROPEATY OF AUTO CRANE CO. | witarT >
- . AND MUST NOT ISED IN ANY MANNER DETRY-
REVISIONS NEXT AssY  JARSY ALsm T?IEBBE#TERESTS. sieer .1 ofF__1 __




ooe-s

FIXTURE NO. FINISH NO.

12/84

CHG

REVISIONS

LTR

DESCRIPTION

| pate | apep

NOTE: ITEM 1 INCLUDES:

QTyY. PART NO. DESCRIPTION
1 330183 BRACKET, RECEPTACLE MOUNT
1 642801 SOCKET, MALE
2 005401 SCREW, HX 1/4 NC X 5/8
2 020200 WASHER, SPLK 1/4
2 016900 NUT 1/4 NC
1 670700 CONDUCTOR [RED)
1 670701 CONDUCTOR {BLACK)
1 670702 CONDUCTOR {GREEN])
1 670703 CONDUCTOR (WHITE)
TN—2 TIE WRAPS AROUND
CRIMP-ONS B REAR
SUPPORT BAR “F MOTOR.
6 3 663100 WRAPS, TIE ]
5 1 602005 CABLE, POWER g
T 602006 CABLE, GROUND
3 4 015900 NUT, 1/4 NC
2 2 020201 LOCKWASHER, INT 1
1 1] 370022 RECEPTACLE ASSEMBLY |
| [iTem]| aTy|oss|  parTno. | DESCRIPTION
LIST OF MATERIAL
UNLESS OTHE RWISE NOTED ALL [BRAWNBY .
DIMENSIONS ARE IN INCHES. 3 AUTO CRME COMPANY
TOLERANCES UNLESS OTHERWISE |3~/ el P.0.HOX 45548 » TULSA, DKLAHOMA 74145
SPECIFIED. a1 9260 BROKEN ARROW EXPRESSWAY » 918-827.0475
ANGLES & v/2* XX+ 40 TITLE
FRACTIONAL % 1/16 | . XXX & .00 £
REMOVE ALL BURRS AND SHARP | WIRING DETAIL-ECONO-TON 1T
EDGES. DO NOT SCALE THIS ENG. BY
ot RAm: E SCALE SIZE DAAWING NO REVISION
OLE CES DAT A
ARE PER NS Y1d 8- 1070 o M e— |'B AW-014
THIS PRINT IS THE PROPERTY OF AUT0 CRANE CO.  FoiorT
) AND MUST NOT BE USED IN ANY MANNER DETRI.
NEXT ASS'Y | WENTAL TO FHEIR INTERESTS. sueer_L_or L

MDOWA ¥S 10001



0'0'P-8

153

7
3 IS
T /5) | |@=
—_c M
| -
O 101 1 370024 PLUG, CONNECTOR
Ll L L LLLL LLLY 9 1 370135 SEAL, WASHER
8 4 001002 TERMINAL, RING
(8) 7| 2 640302  |BOOT

6 4 001205 SCREW SLOTTED PAN HD #8 x 7/8"

— uP 51 1 370134 CABLE, CONDUCTOR (107)

Q @ 4 1 370136 SWITCH, TOGGLE

o

T DOWN 3 1 370132 GASKET, PENDANT HOUSING
2 1 J701 31 COVER, PENDANT

DECAL LAYOUT 1 1]+ 370130 BOX, PENDANT
mem | ary Joss|  parTno. | DESCRIPTION
BLACK LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL |DRAWN BY
| @ DIMENSIONS ARE IN INCHES. AUTO CRANE COMPM
@ S RED @ TOLERANCES UNLESS OTHERWISE 32;5_0 13%_37 P.0. 80X BBOGIT o TULSA, OKLAHOMA 14150 0607
::féflsomz; e :::xtt'o.;?o BATE TILE
@ @ —SREEN e R e s e R | PENDANT ASSEMBLY
: ¢ A
| WHITE TOLERANCES NOY SHOWN ABOVE  [TATE SCALE SIZE | DRAWING NO. REVISION
{Gh : ARE PER ANSI Y14.51913 i ] [ AW370129 1 .
oo e [rero] e o[ I
REVISIONS NEXT ASSY MENTAL TO THEIR ix?ERESTS. ’ SHEET OF




MAINTENANCE
ECONO-TON I

LUBRICATION OF THE ECONO-TON I

Most bearings on the winch are factory sealed and cannot be greased. Lube winch gear
once a month.

The only other place to lube this crane is at the bushings in the base (P/N 272406) of
this unit. Wipe a small amount of grease (bearing type) on these bushings or stem that
fits into these bushings once a month, depending on use, maybe more often.

BRAKE ADJUSTMENT - WINCH

The brake on this unit consists of two springs with pads on the ends, which rub the
brake disc (P/N 272434) on end of the shaft coming out of the motor. This drum works
free one way. Then when you hoist down, it works to hold the speed and load. There is
no real adjustment of this brake. If you try to bend the springs too much, they will
break. These winches come with the brake already installed.

CHANGE CABLE

To change cable, hoist down to the end of the old cable on the drum. There is a small
carriage bolt and clamp; loosen the bolt in the clamp to remove the cable. Replace with
a new cable passed underneath the clamp. Tighten the bolt securely and re-spool the
cable on the drum; maintain a light tension on the cabie so the cable will spool

properly.

LOWER QUILL BEARING

If lower quill bearing (P/N 370033) is to be replaced, press until existing bearing drops
to the bottom of pedestal. Press new bearing in until the edge of the bearing is even
with the machined edge in the pedestal quill.

6-1.0.0 Revision 1198



[ ECONO-TON 1l |

50~ 1’
_ - <§\H425 o
ECONO-TON i ~ L S750 o
- 50 . , .
Z000{— & ~ | &@l NS
000 - @ %7‘
1 000 | : 1150 s
1546

-

. 1760 | ° ;
200,)1545 . v
3 / 3
| ’ | / ,
=T = "
3 ‘ o ¢ 1 7 ¥ ¢ 5 & 7°

0

1l 2‘ 3' 4! 5' 6'
0-10004 SINGLE LINE
1000¢ —UP DOUBLE LINE

0—1000# SINGLE UINE
1000# —UP DOUBLE LINE

\ P/ 370033 \ P Sr00ss )
LOAD CHART, 370053 LOAD CHART, 370054
FOR ECONO-TON || WITH FOR ECONQ-TON &I WITH
STANDARD PEDESTAL AND BOOM TALL PEDESTAL AND 7° BOOM
AW-105

LOAD CHARTS, ECONO—-TON II

7-2.0.0 R 1/95



)

[N

DEAD ZONE

.

45 9/16"

43 11/16" !

SERVICE
VEHICLE

325
WORKING ARC

:

/

TOWARD CAB

]
{
[ ]

12" 10 1/4

&
| J_L___
N

F— TN I
2000 LBS.
31 3/4" — o

' TO BASE

RN

L=
o
s/ @
407 a @
1260 LBS.
1546 LBS.
2000 LBS.
68"
64 1/2

AW-103
GENERAL DIMENSIONS, ECONO-TON II

8-1.0.0

R 1/95



SERVICE
VEHICLE

— DEAD ZONE

325
WORKING ARC

l

TOWARD CAB

21/32" DIA
4 HOLES

/15T

12~ 10 1/4"

4

e

-——

43"

|
|
L

10 1/2"—=

67 1/4°

84 1/2"

BASE PATTERN

54 3/4"
1425 LBS.

125 3/4"
TO BASE

1750 LBSQ_[ i
3 1/2°

2000 LBS.

tyq

VAR

@

1150 LBS.

81

1/4"

86

3/4"

AW—-106
GENERAL DIMENSIONS, ECONO-TON II
TALL PEDESTAL, 7° BOOM

8-2.0.0

R 1/95



FIXTURE NOD. FINISH NO.

CHG REVISIONS
LTR DESCRIPTION

0o'L-6

J oare [ arrp
+ +

NOTE |

REF. - BEARING P/N 200100 USED IN SHEAVE
ASSEMBLY, {200209) ITEM 2.

92| 330100 |WASHER, FLAT ADJUSTING
811] 360124 |HITCH PIN
711} 330634 |PIN, TRAVELING BLOCK
611] OI8100 [NUT, HX. HLF. LK. 5/8"-18
5|1] 013507 |SCREW,HX.5/8-IBX2"GR 5
4 | 11800203-004 PIPE, BLACK 172"
3[1] 100309 |SWIVEL HOOK ASS'Y W/LATCH
2 [1] 200909 |SHEAVE ASSEMBLY
o ) [2] 100303 |PLATE, SIDE SHEAVE
| | ITEM{o/s PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL

TOLENANCES UNLESS OTHERWIKE

peEoEe e TRZ | AUTO CRANE COMPANY

SPELIFIED TIR'D BY
ANGLES ! 17 XX 2 4D WTLE
FRACTINNAL * 1716 | xxx* o [GATE
NEMOVE ALL BURKS AN STARP TRAVELING BLOCK ASSEMBLY
EOfGES DH) N SCALE THNS ENG By
TOLERANCES NOT SHOWN ABOVE | DATE [ Teace [_555 TRAWING NO o REVTSION
ARE PER ANSI Y14 & 1973 L -
THIEPRINT IS TRE PROPERTY OF AUTO CRANE CO. Farrrarrr AW- 100300
; AND MUST NOT RE USED IN ANY MANNER DE FRI I_or_|
NEXTASS'Y | \entaL 10 THEIR IvI ERESTS
[T TT—




FIXTUREND | FINISHNO ‘CNG b REVISIONS
| Lrad ESCAIPTION Toarc | aren
+—t

00zé

t

NOTE:
ADDITIONAL LENGTHS AVAILABLE
ON REQUEST,

INSTALLATION {INSTRUCTIONS (JACK LEG)
MAKE SURE TRUCK IS PARKED ON LEVEL SURFACE, WELD
POCKET (ltem 6} TO TRUCK BODY AT REAR JUST INSIDE
BUMPER, OR DESIRABLE LOCATION, END OF POCKET
SHOLLD BE FLUSH WITH OUTSIDE OF THE TRUCK BODY.
BE SURE THE POCKET IS WELDED SECURELY. NEXT,
SLIDE HORIZONTAL MEMBER (item &) INTO POCKET,
MAKE SURE LEG ASSEMBLY IS FULLY INSERTED IN
POCKET.

JACK LEG ISREADY FOR USE. UPON USE, MAKE SURE JACK
LEG HAS ADEQUATE TENSION (SELF-DETERMINING),
BEFORE SELF-LOCKING iN PLACE.

HANDLE
{REF.}

BASE SLEEVE ~ - B 1 200372 TUBE, POCKET
STANDARD JACK LEG ASS ¥ 5 1 200282 MEMBER, HORIZONTAL
PART NO LENGTH 4 1 200074 TOGGLE
T00320 14" 3 2 009101 CAPSCREW, HE X.HD, 3/8"'NF X 2.3/4"
2 2 017400 LOCKNUT, HEX, NF 3/8°
1 1 200454 BASE ASSEMBLY
1 P L] rantmo DESCAIFTION
K OUANTIN Y I LIST OF MATEMAL
L~ ooucwsions ane i mones raied | AUTO CRANE COMPANY
TOLENANCES UMLESS OTHEAWISE PO ROX AS54E ¢ TULEA OKLAHOMA Ta14Y
SPECHIED 'EW‘ B280 ORQKEN ARROW & XPRESSWAY » 1B 827 9478
B | 2% b
H H Iy
JACK LEG ASSEMBLY, SMALL
s st ] ACKL '
TOLERANEEE HOT SHOWH ABDVE BCALL lml lnmmno M) Wit
ARL FLAANE Y4 5 1)

AW-700320

1/85 THWG PRINT 15 THE PROFENTY OF AUIO CRANE CO  [~rroct
NEXT ASSy | AHO MUST HOT BE LSED IN AKY MAWNER DETAI l sper_L__or_|

HENTAL JO THEIA INTERESTS




NOTES




R5/89 EFFECTIVITY - 049 DW 6-89

ADDENDUM SECTION
ECONO-TON Il WITH POWER ROTATION



o

AW-370400 & AW-370400-100
AW—370400-200 & AW-370400-300
GENERAL ASSEMBLY ECONO-TON IR

10-1.0.0



AW-370400-200 & AW-370400-300 GENERAL ASS'Y, ECONO-TON IR

ITEM | QTY. | PART NO. DESCRIPTION
1 1 370491 PEDESTAL WELDMENT
2 1 370033 BEARING (SEE NOTE 1)
3 1 330192 BEARING, BALL
4 1 370485 GEAR, SPACER RING
5 1 018100 NUT, LOCK 5/8 - NF
] A/R 370431 SHIM
7 1 370418 WORM GEAR, BRONZE
8 i 370487 QUILIVHOUSING ASSEMBLY
9. 1 370034 BEARING RACE {SEE NOTE 2)
10 1 370001 LOCK PIN
1 1 370002 LOCK PIN
12 1 370051 UPPER BOOM
13 1 370060 LOWER BOOM
14 1 200909 SHEAVE ASSEMBLY
15 1 272419 WINCH ASSEMBLY
16 1 370410 HIGH SPEED WINCH ASSEMBLY
17 1 370490 LIMIT SWITCH ASSEMBLY
18 3 017701 NUT HX. 1/2-13 NC
19 3 021500 LOCKWASHER, 1/2 SP. LK.
20 1 370005 EXTENSION LOCK PAD
21 2 005901 SCREW, HX. HD. 1/4 - 20 NC
22 2 020200 LOCKWASHER, 1/4 SP. LK.
23 1 012200 SCREW, HX. HD. 5/8 NF
24 1 018600 NUT, HX. LK. 3/4 NF
25 1 014302 SCREW, HX. HD. 3/4 NF X 7" LG.
26 4 370470 SCREW, THRD. CUTTER #10/24 X 1/2*
27 3 009109 SCREW, HX.HD.3/8-16 NC X 1 1/2
28 3 330189 ROLL PIN 1/4 X 3/4"
29 1 100300 TRAVELING BLOCK
30 1 370492 PEDESTAL WELDMENT (7' - 1" EXT.)
31 1 370051-001 UPPER BOOM (7' - 1" EXT.)
32 1 370060-001 LOWER BOCOM (7' - 1" EXT)
33 3 021100 LOCKWASHER, 3/8 SP. LK.
34 i 370429 PENDANT ASSEMBLY
35 1 REF. POWER CABLE (SEE AW-078)
36 1 REF. GROUND CABLE (SEE AW-078)
NOTES:
1. ITEMNO. 2 1S INCLUDED AS PART OF ITEM 1, AND 30, PEDESTAL
WELDMENT

2. ITEM 8, BEARING RACE, IS PART OF ITEM 8, QUILL HOUSING ASSEMBLY.

10-1.1.0




AW-076
ROTATION ASSEMBLY

R 1/95

10—-2.0.0



AW-076
ROTATION ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 1 239300  ZERK, GREASE
2 1 019000  NUT, HEX LOCK 7/8—14NF
3 1 330483  SPACER
4 2 330486  OIL SEAL
5 2 330485  BEARING CONE
6 4 011510  SCREW, HEX HD 1/2—13NC x 1 1/4 LG.
7 3 021100  WASHER, SP LK 3/8
8 A/R 370431  SHIM
9 1 370418  WORM GEAR, BRONZE
10 3 009109  SCREW, HEX HD 3/8—16NC x 1 1/2 LG.
11 1 330500  BEARING (SEE NOTE 1)
12 1 370473  BEARING HOUSING (SEE NOTE 1)
13 3 330389  SCREW, FL HD 1/4—20NC x 3/4 LG.
14 1 330504  MOTOR MOUNT
15 1 330313 . MOTOR, ELECTRIC -
16 1 370487  HOUSING/QUILL ASSEMBLY
17 4 021500  WASHER, SP LK 1/2
18 4 017701  NUT, HEX 1/2~13NC
19 1 330421  WORM SHAFT
20 1 330472  HOUSING, BEARING (w/ 2 BEARING CUPS, 330474)

1.) ITEM NUMBERS 11 & 12 ARE ORDERED AS AN
ASSEMBLY P/N 370474 :

10—-2.1.0

R 1/95




AW—370410
WINCH ASSEMBLY
(HIGH SPEED WINCH)

10-3.0.0 R 1/95



AW-370410

HIGH SPEED WINCH ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 2 272152 RETAINING RING
2 1 272153 BUSHING
3 1 370450  DRIVE SHAFT ASSEMBLY
4 1 370451 GEAR (56T)
5 1 370467  BUSHING
6 1 272155 HANDLE ASSEMBLY
7 1 370452  BASE
* 8 2 - SPACER {SEE NOTE) (P/N 370453)
9 1 370454  BASE SPACER
%10 2 - BRAKE SPRING SPACER (SEE NOTE) (P/N 370455)
1 2 272434~ BRAKE SPRING ASSEMBLY
12 2 272437  SCREW, #0—-32NF x 17 SELF TAPPING SCREW
13 1 330018 NUT, LOCK 1/2-13NC
14 7 272502  WASHER -
15 "1 370456  GEAR
16 1 330012 STUD
17 1 330011 NUT, LOCK 7/16—20NF
18 3 370457  FRONT PLATE SPACER
19 1 272171 "E" RING
20 1 272170 MOTOR PINION (22T)
21 1 370458  BRAKE DISC ASSEMBLY
22 2 330022  NUT, LOCK #10—32NF
23 1 272184 MOTOR ASSEMBLY (D.C.)
24 - - -
25 1 370459  REEL SHAFT
26 1 370460  RETAINING RING :
27 4 272175 SCREW, HEX HD 1/4—20NC x 1/2 LG.
28 1 370461 FRONT PLATE
29 2 370462  SCREW, HEX HD 1/4~20NC x 7/8 LG.
30 1 370463  REEL ASSEMBLY
31 1 272180  ROPE CLAMP
32 1 272179 NUT, HEX 1/4—20NC
33 1 370464  CARRIAGE BOLT, 1/4—20NC
34 1 370465  COVER (D.C.)
35 3 005500  SCREW, HEX HD 1/4—20NC x 3/4 LG.
36 1 370466 CABLE & HOOK, 3/16" x 20' CABLE
37 1 272508  COVER PLUG

% ORDER AS BRAKE SPRING KIT P/N 370468

10-3.1.0

R 1/95




TO WINCH MOTOR

RED
2 TIE WRAPS AROUND
CRIMP—ONS & REAR
SUPPORT BAR OF MOTOR.

ool

o
w
[+ 4
b CONNECT LONG RED AND BLACK
% WIRES TO LIMIT SWITCH PANEL
o
a
wl
o
8 2 1A 663100 TIE WRAP
GROUND 5 1 8 370436 RECEPTACLE ASS'Y
(FROM LIMIT GROUND 4 2 1A 015900 HEX NUT, 1/4—20NC
SWITCH PANEL) POWER 3 21a 020201 LOCKWASHER, 1/4"
2 T 1A 802006 GROUND CABLE
WIRING DETAIL 1 t |A 602005 POWER CABLE
mem | ary Jors PART NO, DESCRIPTION
LIST OF MATERIAL
UMNLESS OTHERWISE NOTED ALL | DRAYN gY
DIMENSIONS ARE IN INCHES. J'mﬂ” AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE o TE - P.O. BOX 580697 « TULSA, OKLAHOMA 74158.0697
SPECIFIED. CHR'O BY 4707 NOATH MINGOD ROAD = 9188360463
GLES & Xk TL
MBI | S [ [T
nekove K v oS [ SOCKET ASSEMBLY
DRAWING. )
[ :‘;‘é:&"f:—; ':?";;*;?;W ABOVE  Inave [ SCALE SIZE | DAAWING NO. jnevusncm
CcHG DESCRIPTION . [ oaTe Jareo | TS P ms'pnopé':la’:v o TO CRRE T wamﬂONE B i AW-078 1 : 1
LR NEVISIONS NEXTASSY | iEitns 10 THER IpeESTS. - SHEET ...~ OF




NOTES




oozl

$1253

ORI NP 77

BLUE
GRN

RED

PLUG WIRING DETAIL

nem | ary Jois]  parTno.

DESCRIPTION

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL D"*Wﬁa"

DIMENSIONS ARE IN INCHES. =
TOLERANCES UNLESS OTHERWSE %1570 _ng

AUTO CRANE COMPANY

#.0. 80X 580687 & TULSA, OKLAHOMA 741580697

ey /4
8 5 4
| BLUE
y ORANGE
BLACK
y
¢ (| rear [V J—RED
VIEW
-
T GREEN
N e
CHG DESCRIPTION | oave | apro |
LTR REVISIONS

NEXT ASSY

SPECIFIED. 4707 NORTH MINGD ROAD » 918.8360468)

ANGLES £ 112° XX + 040 CHico By TITLE

FRACTIONAL + /%8 | XXX +.000 [paTe PENDANT ASSEMBLY

AEMOVE ALL BURRS AND SHARP

EDGES. DO NOT SCALE THIS ENG. BY

DRAWING.

lon'éE:E?‘Nfs:l N&TSS:;‘-;’;VN ABOVE  TDATE 'SCALE SIZE | DRAWING NO. REVISION
S 1=1 X W— 29 :

THIS PRINT IS THE PROPERTY OF AUTO CRANE CO. WEIGHT A 3704

AND MUST NOT BE USED IN ANY MANNER DETAI- sweet . 1__of__1

MENTAL YO THEIR INTERESTS.




AW-370429, PENDANT ASSEMBLY, TON Il (POWER ROTATION)

ITEM QTyY. PART NO. DESCRIPTICN
1 1 370138 PENDANT BOX
2 1 801005-001 CODUCTOR CABLE 12/6
3 1 370445 PLUG, PENDANT
4 4 001205 SCREW, #8 NC X 7/8" LG.
5 8 000201 TERMINAL (12 ga))
6 2 640302 BOOT
7 2- 370136 TOGGLE SWITCH
8 2 001002 TERMINAL 12 GA. (GREEN WIRE ONLY)
9 4 001205 SCREW, #8 NC X 7/8" LG.
10 1 370445 PLUG, PENDANT

n-2.1.0




00¢eLlL

Y]

1]
% -
= (8]
(o] e
= o
- L
55 §
< 2 %
= O =
o ® o
r O Ve
L,
o O
o
'z 5
ép u o <
ol<ll & & =
[T | p
®®/ s
1 ]
11 o .
Ce/ il Y
ol
S—

NO NOFI == ]
=z ]
i ® @

o NC NC :@:r_———‘ﬁ
o ; Jj/ 12 ] 1 370437 CONDUCTOR ASS'Y (BLACK, 12 GA.}
—F ] ~ 1 370438 | CONDUCTOR ASS'Y (RED, 12 GA.)
! 10 | 1 370440 ] CONDUCTOR ASS'Y {GREEN) i
g | 370443 | CONDUCTOR_ASS'Y (RED)
811 370442 | CONDUCTOR ASS'Y (BLACK) 3
@ @ 71 370441 | CONDUGTOR ASS'Y {GREEN)
g ] 1 005611 SCREW, S.H. 1/4"-20NC X *" R
5 1 370413 TRIGGER ASS'Y
4 12 370419 LIMIT _SWITCH
3 4 000602 SCREW, RD. HD. #6~32 x ;"
2 1 015900 NUT, HX. 1/4"—20NC
1111 3704R9 ] SwiTCH PANFL WELDMENT
imem Loty Toisl” paprno T DESCAIPTION
LIST OF MATERIAL
58 OTHERWISE NOYED ALL | PRAWN BY
et venaa - fan.—|  AUTO CRANE COMPANY
VOLEHANCES UM £33 Oniinwse  fOATE PO RUKDOGIOL 8 VLILEA DKLASMA T4 158 097
SPECH D T I 4707 NOREH MINGL RUAD » 1 838 54R)
ANOLES 1 2+ an: g JOMOEY b
mctow s ve | v o o .
LOGES DO NOT SCALE THIS e ey | L”\MT SWITCH PNL ASS'Y
?g:::mc:s MO sm;»ww eovt | Save SCALE [ 0T [ﬂn,\w‘mw jnmmN
- g —— ARE PER ANSI Y14 51973 — .
CHG DESCRAIPTION [ oATE | ArPp [THIS PRINT 15 THE PROPERTY OF AUTO CRANE GO [wEignT c AW-370490
— o Asey | st B art e e G i




NOTES




21/43{0]3-}?/ ——I 6" [—-
| |
I o :L—Lz 1/2"

f

12" 10 1/4”
J i
10 1/2"-—'

127
BASE PATTERN

(A

- SERVICE
VEHICLE

\

354"
WORKING ARC

:

TOWARD CAB

DEAD ZONE

39 1/2" ]
Q 2000 LBS.
3 3/47 I..
2000 LBS. 9!9
24" - B9 3/4"  TO BASE
2000 LBS.
L
801 /7"

62"

50 1/2° _
39" _
' ™
| | Sy
)
I I o e &) &
0 4 © 1260 LBS.
Zl ; 1546 LBS.
Y 2000
1 — L N
, , 67 1/2°
49 1/2°
6 5/8 || | 38 1/2° 64"
1 g%O 1
N N
| 1
b—15 1/2"—
AW-107

GENERAL DIMENSIONS ECONO-TON IIR

12-1.0.0

R 1/95



21/32" DIA
4 HOLES

LT

12 10 1/4"

3
R
L

i

58 1/8"

i
1
|
'
|
'
|
t
|
r
|
)

T
.

SERVICE
VEHICLE

\

354°
WORKING ARC

l

TOWARD CAB

DEAD ZONE

54 3/47
L-
1425 LBS.

. 128 3/4°

43 " TO BASE
1750 1BS. \: ) | l
1 4"
3 172" ' 43/
2000 LBS.
1017

84 1/2° =
67 1/4° —Jl @ﬁ'
©

N

L]
ks 1,/2"—

AW-108

GENERAL DIMENSIONS, ECONO-TON IR
TALL PEDESTAL, 7° BOOM

12-2.0.0 R 1/95



ECONO‘TQN IR
TR
K= N\ .

17 &
QD._EQ »
918

1150 &'

y

.

/ ’

| 7 2
/ 1‘

N }

o 1 2 3 & 5 § 7
0—10004 SINGLE LINE
1000¢ —UP DOUBLE LINE

P/t 370057 |

LOAD CHART, 370057
FOR ECONO—TON IR WITH
TALL PEDESTAL AND 7' BOOM

[ ECONO-TON IR

"

ffi::::-§5%_,_“_1zso-- :
1546 S
2000

—— T

o 1 z 3 4 5 &
0—1000# SINGLE LINE
10D0F —UP DOUBLE LINE
\. P/H XI55 )
LOAD CHART, 370055
FOR ECONO-TON IIR WITH
STANDARD PEDESTAL AND BOOM

ECONO-TON IR

ST
&1 000 \\ 1

.
1000) \ \ )

ich
é 91ST

4 - 000 R
1000 6

1 5l

— 4'
/ )

| 4 z
pd .

N ”

o 1 2 3 4 5 & 7
0—-500# SINGLE LINE
S00# —UP DOUBLE LINE

L PN 370063

>

LOAD CHART, 370063

TALL PEDESTAL AND 7° BOOM

' ECONO-TON IR

1000 8
oo ||

T 7
1000\ | N7
L 1 @ﬁ_ 5
4 . 1000+ 5
1000 | 0T 3
100
}' 4'
3'
”
|
| 1
--'/
0]

o 1t 2 3 4 5 g
0-500# SINGLE LINE

AW—-109

500¢ —UP DOUBLE LINE

\_ PN 370055 )

LOAD CHART, 370056

STANDARD PEDESTAL AND BOOM

LOAD CHARTS, ECONO-TON IIR

FOR ECONO—TON IR, WITH HIGH SPEED WINCH,

FOR ECONO-TON IR, WITH HIGH SPEED WINCH

R 1/95



{3
G

R Ll oL

AUTO CRANE COMPANY

F. 0. BOX 581510 . TULSA, OKLAHOMA 74158

Limited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase that each new Auto Crane product it sells will be free under normal useand
service, from defects in material and workmanship, Date of purchase will be
honared as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and / or inspeetion to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts, Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Aute Crane.

Auto Crane will in no event be lable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or paris to operate

properly,

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of their respective manufacturers,

[Ffield service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane's product, the buyer shall pay the time and expense of the field
representative, Claims for service labor or other expenses that have been ineurred
by the buyer without approval or autherization of Auto Crane will not be accepted.

AUTO CRANE COMPANY IS UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO.CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE,






